€« ) ‘\ I
1k’» 1’4’»

UTILITY B13 MER

Z9)SBAB16MC013933-013972, Z9)SBAB19MC013973-014152,
Z9)SBAB49NC014773-014938, Z9)SBAB54NC014939-014958,
Z9JSBAB70NC015260-015365, Z9)SBAB70NC015260-015365,

Z9)SBAB70NC015260-015365




Scheme

Part number

Description

Qty
in kit

:1007-1100-0000

 FRAME

4097-9900-0000

ECHAIN PROTECTION KIT FOR BRIGGS
:AND STRATTON 13 ENGINES (2019)

Chain protection

Screw M6x16

Rivet nut M6

£ 4060-0003-0000

- FRONT MUD FLAP KIT 560MM

Mud flap

Screw M6

' REAR MUD FLAP KIT (SHORT)

£4177-9902-0000

Mud flap

Screw M6x16

Metal plate

£4997-9900-0000

CVT GUARD 2019

Guard

Clamp

Nut M6

Screw M6x16

Screw M6x16

Rivet nut M6

NN BN =

FRONT LIGHT (LED) KIT

:4060-0031-0000

Front light

Screw M6x12

M6 nut (clip)(green)

£ 4060-0030-0000

- TOW HITCH MOUNT KIT

Tow hitch

Screw M8x40

Nut M8

Rivet nut M8

Washer 8x24

£ 4060-0050-0000

' FRONT EYEBOLT

:4060-0051-0000

MUD FLAPS CAP

= = IN[N NN =




Scheme

Part number

Description

Qty
in kit

1 4567-0001-0000

' TRACK (FOR STANDARD)

' BOGIES BELTS KIT

£ 4987-9900-0000

Bogie belt

Screw M6x20

Washer 6x12x1,5

Nut M6

AN

4588-9900-0000

ETRANSMISSION DRIVEN SHAFT KIT
:(WITH SEALS)

Transmission driven shaft

=N

Screw M12x30

. TRANSMISSION DRIVING SHAFT KIT

£4527-9900-0000

Transmission driving shaft

Bushing 5 mm

Screw M12x30

Washer 12x44 G

RN RN RN N

:TWO SPRINGS BOGIE KIT

4417-9900-0000

:(FOR SLIDER SUSPENSION)

Bogie (Two springs. For slider
suspension. 488 mm)

Screw M10x25

£ 4577-2020-0290

UNDERCARRIAGE PLATE

£ 4060-0036-0000

ECCENTRIC PLATES KIT

Right eccentric plate

Left eccentric plate

Bush 5 mm

Screw M8x20

Screw M12x30

NININ (==




Qty

Scheme : Part number : Description in Kit
£4573-9900-0000 : PLASTIC SPROCKET KIT
: Sprocket 2
8 Screw M6x20 18
Nut M6 18
: Bushing 18
:4060-0022-0000 : BALL BEARING (WITH BODY PARTS) KIT
9 . Ball bearing 2
Screw M8x20 4
: Nut M8 4
:4060-0015-0000 : SUPPORT TRACKS WHEELS KIT
10 © Wheel 2
Screw M8x60 2
; Nut M8 2
:4427-9900-0000 : 29 TEETH SPROCKET KIT
Sprocket (29 teeth) 1
H i Washer 12x44 G 1
I Screw M12x30 1
: : Bush 5 mm 1
Bush 10 mm 1
: : i Bushing 4-6 mm 1
- 12 :4488-9901-0000 : CHAIN KIT (58 LINKS, WITHOUT LOCK) 1
3 54588-9904-0000 ' BOGIE WHEELS BEARING KIT
Ball bearing 4




Scheme

{ # | Partnumber Description

Qty
in kit

14527-9901-0000 : BOGIE WHEEL (FOR SLIDER SUSPENSION) '

Screw M6x20

Bushing

Cap

14 © NutMeé

Tire

Seal

Inner cover

Outer cover

RN U UEN N F R =N T M Ke))

. CAPS FOR WHEELS KIT

14527-9902-0000 | R 5| |DER SUSPENSION)

Cap

£ 4597-9900-0000 : BOGIE WHEEL
5 © Screw M6x20

Bushing

Cap

£ 16 . NutMe

Tire

Seal

Inner cover

Outer cover

RN U N N o R = R N Ke))

17

:4470-9900-0001 : CAPS FOR WHEELS KIT

Cap

N
o




Scheme

Part number

Description

:0000-0006-3982

:ENGINE

£1005-1100-0000

'ENGINE BRACKET

:4467-0127-0000

CVT BELT 30%x14%x1120

£4228-9900-0000

DRIVING PULLEY (SHAFT 25 MM)

CVT driving pulley

Screw M8x130

:8270-0000-0190

' BUSHING

:0000-0005-5528

'NUT M8

:0000-0005-5533

WASHER 8x24x1.5

:0000-0001-6117

' SCREW M8x30

:0000-0000-7998

' SCREW M8x40

:0000-0001-0319

' SCREW M8x25

:0000-0005-5532

‘WASHER 8x40x3.0

:4280-0001-0000 :

CHOKE CABLE BRACKET

:4280-0002-0000

. CHOKE SPRING BRACKET

:0000-0001-0087

' ADJUSTING BOLT

:0000-0001-1808

SPRING 0,6x8%101,7MM

:0000-0001-0079

CLAMP

JRENS U\ SN [N [P [N [ U [N [T [ RN RN NN




Transmission

Scheme Part number Description

#

:0000-0006-0306 : NUT M4 F
:0000-0000-8938 : CABLE CLAMP S

' SPRING (D=10.7MM, D=2.3MM, L=78MM, :
L=28MM)

:0000-0006-0647 : NUT M8 1
:0000-0001-0087 : ADJUSTING BOLT C
:0000-0000-9410 : GEARBOX CABLE BRACKET S
S

1

4480-0700-1099

:0000-0005-5533 | WASHER 8x24x1.5
:0000-0006-0358 : SCREW M8x16

' SPRING (D=17.5MM, D=1.5MM, L=48MM, :
L=29MM) 5

:0000-0000-9409 : GEARBOX SPRING BRACKET o

DRIVEN PULLEY KIT FOR BRIGGS
:AND STRATTON 13 ENGINES

CVTinsert
Fixed part of the driven pulley

O N/ |h| W (N|=

 4480-0700-1799

N
o

4060-0035-0000

The mobile part of the driven pulley
Coupling

Washer 25x44x4

Adjusting washer 25x44x1
Spring

Screw M10x30

Washer 10x34

: i Key

1 54060-0010-0000 ESAFARI CVT INSERTS SET (3 PCS)
CVT insert

© 13 :0000-0001-0391 : WASHER 10

: 14 :0000-0000-8430 : LOCK WASHER

- 15 :0000-0006-1429 : SCREW M10X25

16 54688-9901-0000 PARKING BRAKE CALIPER ASSY

N (| aaa|a|w

AW




Transmission

Scheme . # | Partnumber Description ir?f(}i,t

:4687-9900-0000 : PARKING BRAKE CALIPER BRACKET KIT
: : Parking brake caliper bracket
Screw M8x25
Screw M8x20
Washer 8x24x1.5
: i NutM8
© 14688-9900-0000 : PARKING BRAKE DISC KIT
18 Parking brake disc
. Screw M8x20
- 19 :0000-0001-2065 : BUSHING 78 MM
© 20 :0000-0000-8009 : BUSHING 10 MM
© 14114-9900-0000 : GEARBOX FASTENERS KIT :
21 . Screw M8x20 2
o © NutM8 .6
:4060-0013-0000 : TEETH SPROCKET KIT (11 TEETH) :
: ' Sprocket (11 teeth)
Screw M10x25
F Washer 10x30x2.0-3.0
. 23 10000-0001-1800 : REVERSE GEARBOX

NININN =

a s W=

RN N SN RN




Gearbox

Scheme : Part number : Description ir?f(}i,t
4487-9904-0000 : DRIVING SHAFT OF GEARBOX 1
:4497-9900-0000 : DRIVEN SHAFT OF GEARBOX (2019) 1
:4497-9901-0000 : GEARBOX SEALS KIT 1
: Driving shaft seal 1
Driven shaft seal 1

54487-9907-0000 ?ZEO\{II;};(SE GEARBOX GEARS REPAIR KIT

:4487-9906-0000

ECHAIN OF GEARBOX




Platform

Scheme # Part number Description ir?f(}i,t
1 10000-0001-1576 : PLYWOOD PLATFORM K
£4127-9903-0000 : PLYWOOD FASTENER KIT ;
5 : Bushing 16x1,5x7 7
Nut M6x12 6

; Screw 3,5x25 10
:4387-9900-0000 ; BATTERY BRACKET KIT :
. Battery bracket
Screw M6x16
: Nut M6x12
4 :4317-9900-0000 : BATTERY 12V 11.0 AH

= NN =




Handlebar

Scheme

o

Part number

Description

Qty
in kit

:1004-1310-0000

' HANDLEBAR

£ 4127-9900-0000

HANDLEGUARD KIT

Handguard (set. Left + right)

Screw M6x30

Nut M6

Washer 6x18%1.6

Bushing

:8470-0500-0001

REVERSE GEAR SWITCH

= A INMNIN B~ =

HANDLEBAR HANDLES (2 PCS)

£ 4060-0023-0000

Handgrip

HANDLE SWITCH KIT

£4327-9900-0000 :

Handle switch with hardness

Connectors

:8980-0100-0199

'KILL SWITCH

:4677-0000-0006

PARKING BRAKE LEVER

:4157-0016-0000

THROTTLE LEVER

O |00 [ |0

1 4667-2023-0001

BRAKE CABLE (2.7M)

-
o

£4257-2020-0002

ETHROTTLE CABLE (2.5M)

RN N [N RN N

£ 4107-9900-0000

HANDLEBAR FASTENER KIT

Screw M10x16-15x40

Nut M10x1.5

f12

:0000-0001-0371

REVERSE GEARBOX CABLE (1.95M)

13

:0000-0000-9519

' SCREW M6x30

:4997-9901-0000

. CHOKE CONTROL CABLE (2.0M)

G NN N SR N

14

£ 4127-9904-0000

' HEATERS KIT

Heaters (set 2 pcs)

Connectors

Heat-shrink tubing




Scheme

Part number

Description

4987-9904-0000

SNOWDOG STANDARD WR COVER.
:BLACK (2018)

4996-9901-0000

SNOWDOG STANDARD WR COVER.
:WHITE (2018)

:4994-9900-0000

ESNOWDOG STANDARD WR CASE COVER.
: GREEN (2018)

£4970-0002-0000

- COVER SUPPORT BRACKET KIT

Bracket

Screw M6x20

. COVER FASTENERS KIT

:4060-0049-0100

Screw M6x20

Screw M6x16




